I H E . Institute for i
Water Education
D E I. F T under the auspices of UNESCO i

Seasonal variation in occupational health
risk for farming families reusing treated

wastewater effluent in Kanpur, India.
MSc. Thesis

Delmo Roncarati Vilela
MSc Thesis Identifier WSD.23-974682
Updated version, October 2023

FTAL, AT H STATRT TTTAE ST FT T

ST F2 AT FUH TRAT o (7T ATTAT A TTeed STaH | REHT f3ar

-.-¢.-." R D BUEC S R = = = 8 B T E RS S BT HIE WSS YOS ETE BT ESEEE T EE----.-
—_———— — - —_— — $— = T A ’ — - — —r——

/




Seasonal variation in occupational health
risk for farming families reusing treated
wastewater effluent in Kanpur, India.

Master of Science Thesis
by
Delmo Roncarati Vilela

Supervisor
[...]
standards distinguish between locations and have more stringent quality requirements for larger
cities. In a case at the National Green Tribunal, the norms were again tightened in 2019 but are
not yet put into force (Pavitra Ganga Project 2020). Table 3 presents the prescribed discharge
criteria for irrigation reuse in India.

Table 3 India's recommended treated sewage discharge standards for irrigation. These standards encompass
various coliforms, including E. coli, Faecal Coliforms (FC), and Total Coliforms (TC). (Schellenberg et al.,
2020, CPCB, 2021)

Crop
Parameter Non-edible Raw-eaten Cooked before
eaten
Turbidity (NTU) AA <2 AA
SS (mg/L) 30 nil 30
TDS (mg/L) 2100
Temperature (°C) Ambient
pH 6.5-8.3
BOD (mg/L) 20 10 20
COD (mg/L) 30 AA 30
Total chromium — Cr (mg/L) 2
Total Kjeldahl Nitrogen (mg/L) 10 10 10
Nitrate (mg/L) 10 10 10
Diss. PO4 as P (mg/L) 5 2 5
Faecal Coliform (MPN/100ml) 230 nil 230
Helminth eggs/L <1 <1 <1
Colour AA Colourless Colourless
Odour Aseptic (not septic and no foul odour)

According to the Pavitra Ganga project 2020 Deliverable D3.1 report, at the Jajmau Sewage
Treatment Plant (STP) in Kanpur, a 130 MLD (Million Litres per Day) STP employs the
conventional activated sludge process to treat wastewater contaminated with industrial
effluents. This site faces several significant challenges, which are common issues encountered
by urban local bodies. These challenges include a substantial increase in wastewater production,
inadequate sewage treatment operations, poor maintenance of existing treatment facilities,
insufficient electricity supply for energy-intensive aeration processes, limited options for sludge
disposal, treatment systems ill-suited for handling industrial wastewater discharge, and the
pollution of rivers due to the release of organics, nutrients, heavy metals, and micropollutants.
Additionally, the plant's influent has elevated pollutant concentrations because of the
contamination of municipal wastewater with industrial effluents from tanneries, resulting in
higher levels of Chemical Oxygen Demand (COD), Chromium (Cr), and salt concentration
(Pavitra Ganga Project 2020).

The available water quality data for the Jajmau STP is outlined in Table 4. Generally, the STP
Jajmau influent exhibits elevated contaminant concentrations, primarily due to the combination

12



of municipal wastewater with industrial effluents from tanneries. This mixing leads to increased
levels of COD, Cr, and salt content (Pavitra Ganga Project 2020). The treatment of Jajmau
mixed wastewater using the conventional treatment methods as primary sedimentation,
aeration, clarifiers, sludge digestion, and mechanical sludge dewatering, are the inadequate
settling of sludge, resulting in higher Total Suspended Solids (TSS) and COD levels in the
treated effluent; the nitrification occurs, but denitrification is absent, leading to increased nitrate
concentrations in the effluent; the presence of tannery wastewater, which contains leather by-
products, hair, chromium, and sulphites; and high salt content, contributing to elevated Total
Dissolved Solids (TDS). The removal of salt during treatment is ineffective. Other components
that cannot be effectively removed include lime and sodium bisulphite (NaHSO4) (Pavitra
Ganga Project 2020).

The study has considered both Indian standards for discharge and European Union (EU)
requirements (Table 4), as discussed in the previous section (2.4.1). A comparison between
influent and effluent water quality parameters from Jajmau STP and the Indian and EU
discharge and irrigation water standards is presented in Table 4.

Table 4 Comparison between influent and effluent water quality parameters from Jajmau STP and the Indian
and EU discharge and irrigation water standards. Source: CPCB (2021).

Jajmau STP, . .
JKanpur Indian standards European Union
c c —_— =
— o b= [} — : S o
Do ) _ 9 c 3o O =
5% S5 s §E 2 |fgl SE:
S 2 =5 = ES v i 283 gg<«
2 @ 235 - = EE& c 8= '%g&
Parameters = = T g == 58 225 2 =05 E£s=
g s E = Ao Z~n 08 cE® g °
3 = 3 3 O wa wWs= =2 |82 g=3
= = S 5 c = - ~5 & < O = EQ e 3
= w L e ST ow o X = o R o 3
O3 O g N = S 2 2 — mé = =2 &
© = o = 3 N o = o = SREs
0 = © S = S ) c 3
2] ) g ot < - = ~=T
- - - ° 2 s TE=
SR g |e
pH - - 55-9.0 55-9.0 6.5-9.0 6.5-9.0 55-9.0 - -
Total Dissolved Solids | 1716 + 1156 +
(opm) | 546 234 2100 2100 - - - - -
Turbidity (NTU) - - - 5
360 + 30/20
BOD (mg/L) g9 63%27 30 100 10 (metro 10 25 10
cities)
coD (mgiL) | 130+ 13* 250 - 50 - 50 125 -
P total (mg/L) - - - - - - N D x [ ] ** _
0-Phosphate (mgP/L) - - 5 - - - 1 - -
*
N total (mg/L) | - - - - 10 - 10 15> /10 ;
NOz-N (mg/L) - - 10 - - - - - -
NHas-N (mgN/L) - - 50 - 5 - - - -
1293 + 100/50
TSS(mg/L) | "o, 7246 100 200 - (metro 20 35/60 10
cities)
604 +
VSS (mg/L) 236 40+24 -
Sulphide (mg/L) | 49 2 .
102+  04+%
Cr total (mg/L) 61 0.6 2 -
Total Coliforms 14 2,7 )
(cfu/100mL) | E+09 E+06




Faecal Coliforms 1.2 7.7
(cfu/100mL) | E+08  E+05

<100 <1000 <230

1 Sources: CPCB website, the 1986 standards cover a total number of parameters incl. heavy metals and other
pollutants

2 http://www.indiaenvironmentportal.org.in/files/file/Sewage%20Treatment%20Plants_2.pdf

3 https://eur-lex.europa.eu/legal-content/EN/TXT/PDF/?uri=CELEX:31991L.0271&from=EN

4 https://www.consilium.europa.eu/media/41908/st15254-en19.pdf Class A: crops w/ edible part in contact with
reclaimed water

2.5 Global perspective on wastewater reuse

2.5.1 Worldwide trends and practices in wastewater reuse

Wastewater treatment plant discharges can impact various water uses: drinking water supply,
urban and agricultural irrigation, and livestock watering (Morris et al 2017). The same authors
also point out that reuse for recreational activities like swimming, boating, and fishing are also
affected, often leading to health issues like infections or gastroenteritis. For the reuse in wildlife
habitats, particularly fisheries and fish habitats, risks can encompass both public health
concerns and broader ecosystem health threats. Studies show sewage effluents can harm fish
physiology and habitat (e.g., Bahamonde et al., 2015; Jasinska et al., 2015).

But one of the activities in which wastewater is most reused is in agriculture. More than 10%
of the global population consumes food produced through wastewater irrigation, which is
notably higher in low-income countries with arid and semi-arid climates (WHO 2006). Treated
and untreated wastewater is used for irrigation in various countries, posing health and
environmental risks similar to direct wastewater use in agriculture (WHO, 2006). WHO points
out that population growth is the main driver of increased water demand. Recognising the
increasing wastewater production resulting from urbanisation highlights the necessity for
improved integration between wastewater management and broader water resource
management (WHO 2006).

As global agriculture relies heavily on wastewater, securing alternative irrigation sources is
crucial for food security and environmental preservation (Jaramillo 2017). Safe wastewater use
in agriculture is important worldwide, especially in water-scarce regions, as an efficient strategy
to prevent water pollution (Garduno-Jimenez et al. 2023). However, this practice comes with
risks that need local assessments, considering soil as a receiving medium and ensuring no
pollution transfer occurs. The risks of wastewater use in agriculture are diverse, impacting soil
properties and human health (WHO 2015). In economically challenging contexts, the demand
for alternative irrigation, including inadequately treated wastewater, can create avoidable risks
(Jaramillo 2017). Therefore, it's vital to communicate both the benefits and drawbacks of this
practice, along with cost-effective strategies to aid decision-making and encourage responsible
wastewater use (Declercq et al 2015). Table 5 shows how water and wastewater are used in
different sectors in some countries.

Table 5 Freshwater and treated wastewater utilization status in different countries. Source: Kesari et al (2021).

Country/ - Status of water reuse
. Water utilizing sectors : .
Region (major sectors reusing water)
Landscape irrigation 20%
Europe  Agriculture 44%  Groundwater recharge 2.2%
Recreational 6.8%

14



Non-potable urban uses 8.3%

Industry and energy production ~ 40% Indirect potable uses 2.3%
Agriculture irrigation 32%
Industrial 19.3%
Public water supply 16% Environmental enhancement 8%
Other 1.5%
gg:}%ﬁgre 62;322 Agriculture 43%
South Industrial 3%
Africa  Power 4%  Industry 48%
Mining 3%
Other 3%  Landscape and sports field irrigation 9%
Freshwater thermoelectric plants  41%  Geothermal energy 2%
Agricultural irrigation 37%  Agricultural irrigation 37%
Industries 6%  Golf course irrigation 7%
Domestic 14%  Landscape irrigation 17%
USA Groundwater recharge 12%
Seawater intrusion barrier 7%
. Recreational impoundment 4%
Livestock and aquaculture 3% “\Wetlands, wildlife habitat 2%
Industrial and commercial 8%
Other 2%
Agriculture 87%  Agricultural irrigation 78%
India Industrial 7%  Industrial use 12%
Domestic 4%  Thermal power plant 4%
Energy 2%  Groundwater recharge and artificial lakes 6%
Irrigation 83%  Agricultural irrigation 78%
Animal hushandry 1.3% Irrigation of forested land and firefighting  17.7%
Greece  Industry 2.2% 93,92
Public use (potable) 13% Landscape irrigation %
Other 1.2%

2.6 Wastewater reuse in India

2.6.1 Historical context of wastewater management

According to Ali et al (2021), before 1940, municipal wastewater in India primarily originated
from domestic sources, however, industrial development post-1940 significantly increased
industrial discharges into municipal collection systems. The industrial activities generated
higher quantities of heavy metals and synthetic organic compounds, with approximately 10,000
new organic compounds added annually. Many of these compounds are now found in municipal
wastewater across most communities (Chang et al., 2011).

Indian state governments are responsible for sewage treatment, and about 33% of households
in metropolitan areas are connected to sewage networks linked to state wastewater treatment
plants (Breitenmoser et al., 2022). Most sewage treatment plants operate with two-stage
treatment, including primary and secondary treatment, with capacities ranging from 0.2 to 800
MLD (CPCB, 2013; Breitenmoser et al., 2019, cited by Babalola, 2022). According to the
Central Pollution Control Board (2013), functional sewage treatment plants treat only 37% of
generated sewage, which amounts to 72,368 MLD. These facilities often operate inadequately,
with 35-50% of their effluents failing to meet discharge regulations (Breitenmoser et al., 2019,
cited by Babalola, 2022).



In 2013, the CPCB reported the use of 13 different technologies for sewage treatment in India,
with the Up flow Anaerobic Sludge Blanket (UASB) process being the most prominent.
However, contemporary innovations like the Activated Sludge Process (ASP), Moving Bed
Biofilm Reactor (MBBR), and Sequencing Batch Reactor (SBR) are also employed in current
STPs (CPCB, 2013). Due to resource availability, climatic conditions, stakeholder preferences
for technological advancements, and government assistance programs, the technological
designs and treated sewage volumes in Indian states vary, as shown in Figure 3 (Breitenmoser
et al., 2019). The CPCB (2013) conducted performance assessments of various technologies,
including Membrane Bioreactor (MBR), UASB-EA, ASP, MBBR, SBR, and Waste
Stabilization Pond (WSP) (CPCB, 2013; Babalola, 2022). In the Figure 2 is showed the STP
technologies in some states of India.

% of sewage treated
(bubble size):

. 51-75%
\ | 25-50%

< 25%

Technologies
(% of treatment
capacity):

B »se
l Oxidation pond
B wsp

Aerated lagoons
B uass
B ser

B vssrFag

. Other

Figure 2 STP technologies and total treatment capacity installed in different states of India (Breitenmoser et al.,
2019, cited by Babalola 2022).

Kaur et al. (2012) identified significant challenges facing the sewage treatment plants in India,
primarily driven by a rapid increase in wastewater production. These challenges include
technology overcapacity due to insufficient maintenance of existing treatment facilities,
inconsistent electricity supply for energy-intensive aeration processes, inadequate sludge
disposal options, treatment systems ill-suited for the illegal mixing of industrial wastewater,
and inappropriate sludge disposal choices (Kaur et al., 2012; Schellenberg et al., 2020).
Schellenberg et al. (2020) also highlight India's substantial challenges in safeguarding the
environment and public health, driven by a growing population and inadequate sanitation
infrastructure. Recent developments in Indian wastewater standards and global approaches have
led to confusion and hindered sectoral progress. These issues stem from limited institutional
capacity, inadequate risk assessment, and an exclusionary standards-setting process. The
absence of uniform discharge and wastewater reuse standards can exacerbate pollution and
public health concerns in underserved areas, failing to effectively address pollution risks and
water insecurity in most Indian cities (Schellenberg, 2020).

16



2.7 Summary of key findings from the literature.

The literature review provides a comprehensive understanding of the state of wastewater
effluent reuse, both globally and in the Indian context while highlighting the significance,
challenges, and potential benefits of this sustainable practice.

Emerging trends and concerns in wastewater treatment encompass several specific areas which
can result in problems with reusing the wastewater-treated effluent. These include the dynamic
nature of wastewater, emerging environmental and health issues, challenges related to industrial
waste, and the influence of evolving regulations. Key concerns also encompass:

Treatment plant performance and reliability.

Aging and poorly maintained infrastructure.

Wastewater disinfection methods.

Adoption of new process analysis and control techniques.

Mitigation of impacts from stormwater, sanitary overflows, and diffuse pollution
sources.

Effective odour control strategies.

Modernization of wastewater treatment facilities.

Organizational management and quality procedures for treatment plants.
Ensuring the safety of farmers in direct contact with wastewater effluents.
Safety of farmers in direct contact with wastewater effluent.

Ultimately, alongside public awareness campaigns to educate users, it is also crucial to carry
out wastewater reuse demonstration projects for various reuse options, including agriculture
(Massoud 2022).



Chapter 3 Research methodology

3.1 Introduction

This study was conducted as a component of the Pavitra Ganga project, which received support
from the Indian government and the European Union under the Horizon 2020 research and
innovation program. The objective of the project is to advance Sustainable Development Goal
6 (SDG6) by “harnessing the environmental and economic benefits of wastewater treatment
and reuse solutions in urban and peri-urban regions of India”.

3.2 Case study area

3.2.1 Study region and city

The city of Kanpur, where this study took place is located in the state of Uttar Pradesh (“State
of the North” literally), often abbreviated as UP, stands as the fourth-largest state in India
(Figure 3) and is renowned for its exceptional population density (Kanpur City Development
Plan 2006). Located in the northern central region of the country, this area holds a significant
position in the Indo-Gangetic Basin (IGB) alluvial aquifer system, renowned as one of the
world's most crucial and extensively tapped sources of freshwater (MacDonald et al 2015). This
area has garnered recognition for its agricultural significance, with its fertile lands playing a
pivotal role in sustaining centuries of food production, as highlighted by Taneja et al. (2014).

" sl = . SREREES
I w
TR

Google Earth

Figure 3 Satellite image showing India and the state of Uttar Pradesh in red. Source: Google Earth (2023).